
Part Number: HD-XLS-21-G & HD-XLS-21-GAM
Description: Gunfighter & Gambler Saddles
Fitment: 2021 Harley Davidson Sportster S
Revision: 1

Tools Required Parts List
T-25 Torx Wrench
4mm Allen Wrench
3mm Allen Wrench

1  #A01321 Mounting Bracket
2  #SP02116  5m x 8m  Allen Bolts
4  #SP00214  1/4” Flat Washers
4  #SP00997  1/4” x 20 x 3/4” Allen Bolts
2  #SP00102  3/16” Flat Washers
1  ABS Tray
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1.  Start by removing the stock seat by using the
OEM key (Figure 1), then unsnap the cowling cap 
(Figure 2).

2.  Remove four bolts on the side panels (two
bolts per panel), using a T-25 torx wrench
(Figures 3 & 4), then pop off side panels by gently
pulling outward (Figure 5).

3.  To install the Corbin bracket, place the bracket
on the frame (Figure 6) and secure from 
underneath the fender, using the supplied 
1/4” x 20 x 3/4” Allen bolts and flat washers, using
a 4mm Allen wrench.

NOTE: If you have the Corbin undertail kit
installed, use the 1” bolts and flat washers that
came with your undertail kit.

4.  Secure the Corbin seat onto the bracket, using
the supplied 1/4” x 20 x 3/4” Allen bolts and flat 
washers, using a 4mm Allen wrench (Figure 7).

NOTE: It would be helpful to have a second pair
of hands to hold onto the seat while installing it
onto the bracket.

5.  Next, put the Corbin tray in place and secure
with the supplied 5mm Allen bolts and flat 
washers, using a 3mm Allen wrench (Figure 8).
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6.  Lower seat and push down until you hear it
click.

Enjoy!

Questions? Give us a holler...

800-223-4332
tech@corbin.com


